SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz
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CF 6.345 GHz 1001 pts Span 664.32 MHz | | CF 6.825 GHz 1001 pts Span 661.824 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 8 dBm RBW 2.000 MHz Peak Power 9 dBm RBW 2.000 MHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-332.160 MHz | -245,120 MHz 2,000 MHz 6.07761 GHz -52.,65 dbm -52,61db 61dB -330.912 MHz | -248,184 MHz 2,000 MHz 656722 GHz -55.74 obm -53.56 cb -13.56 db
-2409.130 MHz -166.080 MHz 2.000 MHz 65.13142 GHz -47.59 dBm -47.51 dB -12.65 d8 -248.184 MHz -165.456 MHz 2.000 MHz 6.57715 GHz -56.05 dBm -53.87 dB -13.92 d8
-166.080 MHz -84.040 MHz 2.000 MHz 6.21661 GHz -41.15 dBm -41,07 dB -16.74 dB -165.456 MHz -83,728 MHz 2,000 MHz 6.66785 GHz -50.35 dBm -48,16 dB -20,98 dB
-84.040 MHz -83.040 MHz 2,000 MHz 6.26146 GHz -44,32 dBm -44,24 dB -24,24d8 -83.728 MHz -82,728 MHz 2,000 MHz 6.74177 GHz -47,20 dbm -45.01db -25,01d8
63.040 MHz 84.040 MHz 2,000 MHz 6.42854 GHz -33.67 dbm -33.58 db -13,58 db 82,720 MHz 83,728 MHz 2,000 MHz 5.30823 GHz -36.83 dbm -34.54 cB -14.64 db
84.040 MHz | 166.080 MHz 2,000 MHz 6.42337 GHz -34.75 dbm -34.67 db -14.64 db 83,728 MHz | 165.456 MHz 2,000 MHz 5.90906 GHz -38.30 dbm -36.11 0B -16.08 db
166.080 MH2 249,120 MHz 2.000 MHZ 6.58382 GH2Z -52 .67 dBm -52.59 dp -14.08 d8 165.456 MH2 248,184 MHz 2.000 MHz 7.07285 GH2 -59.06 dBm -56.88 dB -16,92 d8
249.120 MHz 332,160 MHz 2,000 MHz 6.59445 GHz -54.67 dBm 54,59 di -14.59 dB 248,184 MHz | 330.912 MHz 2,000 MHz 7.07418 GHz -59,05 dBm 56,87 dB -16.87 dB
A

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

MIMO <Ant. 1+2(2)>

EUT Mode

802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Ref Level 12.20 dBm
SGL Count 100/100

Offset 12,20 di Mode Auto Sweep

Plot on Channel 6185 MHz

Ref Level 12.20 dBm
SGL Count 100/100

Offset 12,20 dB Mode Auto Sweep

Spectrum Emission Mask Standard: None

Peak Power 0.75 dBm
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RBW 2.000 MHz

Spectrum Emission Mask standard: None

Peak Power 0.46 dBm RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit
-331.776 MHz | -248.832 MHz 2,000 MHz 5.77564 GHz -43,09 dBm -43,84 db -3.64 dB -331.008 MHz | -248.256 MHz 2,000 MHz 5.93641 GHz -48.56 dBm -49.42 b 5,42 dB
-248.832 MHz -165.888 MHz 2.000 MHz 5.77650 GHz -42,90 dBm -43.65 dB -3.70 d8 -248.256 MHz -165.504 MHz 2.000 MHz 5.98871 GHz -40.56 dBm -41.02 di -8.55d8
-165.886 MHz | -B3.944 MHz 2,000 MHz 586011 GHz -35.30 dBm -36.05 dB 15 d -165.504 MHz | -83.752 MHz 2,000 MHz 6.01983 GHz -37.28 dBm 37,74 dB 977 dB
-83.944 MHz | -82.944 MHz 2,000 MHz 5.94156 GHz -34,49 dBm -35.24 dB 24db 83752 MHz | -82.752MHz 2,000 MHz 6.10175 GHz -34.44 dBm -34.90 dB -14.90 d8
52944 MHz 63544 MHz 2,000 MHz 6.10844 GHz -33,84 dBm -34,59 dB -14,59 dB 82752 MHz 83752 MHz 2,000 MHz 6.26825 GHz -34.30 dBm -34.76 dB -14.76 dB
83.044 MHz | 165.888 MHz | 2,000 MHz 5.18922 GHz -36.28 dBm -37,03 dB -9.19 de 83752 MHz | 165.504 MHz | 2,000 MHz 56.33754 GHz 41,17 dBm 41,63 dB -14.90 dB
165.888 MHz 248,832 MHz 2.000 MHZ 6.26886 GHZ -44.82 dBm -45.57 dB -6.29 dB 165.504 MH2 248,256 MHz 2.000 MHz 6.42763 GHZ -53.31 dBm -53.77 dB -14.59 dB
248.832 MHz | 331,776 MHz 2,000 MHz 6.27416 GHz -45,57 dBm -46,32 dB -6.32 di 248.256 MHz | 331,008 MHz | 2,000 MHz 643822 GHz -53.95 dBm 54,41 dB -14.41 dB
L ] L ) -
Dat Dat 13

Plot on Channel 6345 MHz

Ref Level 12.20 dBm
SGL Count 100/100

Offset 12,20 dB Mode Auto Sweep

Plot on Channel 6665 MHz
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Spectrum Emission Mask standard: None

Spectrum Emission Mask standard: None

Peak Power 1.11dBm RBW 2.000 MHz Peak Power -1.93 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-332.256 MHz | -249.152 MHz 2,000 MHz 6.09548 GHz -44,08 dBm -45.19 db -5.19 de -331.352 MHz | -248.544 MHz 2,000 MHz 6.41612 GHz -55.04 dBm -53.11 dB -13.11dB
-249.192 MHz -166.128 MHz 2.000 MHz 6.00813 GHz -43.52 dBm -44.62 dB -248.544 MHz -165.696 MHz 2.000 MHz 6.46650 GHz -46.02 dBm -44.09 db -11.34 dB
-166.128 MHz | -84.064 MHz 2,000 MHz 6.17921 GHz -34,69 dBm -35,80 dB -165.696 MHz | -B3.848 MHz 2,000 MHz 6.49964 GHz -43.40 dBm 41,47 dB -13.50 B
-84.064 MHz | -83.084 MHz 2,000 MHz 6.26144 GHz -32,50 dBm -34.61d8 -1461d8 -82.846 MHz | -82.848 MHz 2,000 MHz 6.58165 GHz -38.46 dBm -36.53dB -16.53dB
83.064 MHz 84,064 MHz 2,000 MHz 6.42656 GHz -33,96 dBm -35.07 dB -15.07 dB 52,548 MHz 63,846 MHz 2,000 MHz 6.74835 GHz -38.54 dBm -36.61 dB -16.61 dB
84064 MHz | 166,128 MHz | 2,000 MHz 5.49678 GHz -39,04 dBm -40.15 dB -13.55 dB 83848 MHz | 165.506 MHz | 2,000 MHz 682371 GHz -46.70 dBm -44.77 dB -17.45 dB
166.128 MH2 249,192 MHz 2.000 MHz 6.59386 GH2 -50.96 dBm -52.07 d8 -12.12 d8 165.696 MH2 248,544 MHz 2.000 MHz 6.91321 GH2 -55.82 dBm -53.90 dB -13.94 dB
249.192 MHz | 332,256 MHz | 2,000 MHz 659585 GHz -50.95 dBm -52,06 dB -12.06 db 248,544 MHz | 331,352 MHz 2,000 MHz 6.91388 GHz -55,84 dBbm -53.91 dB -13.91 dB
L ] L ) [
Dat Dat 13354140

TEL:
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886-3-327-0868
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Report No. : FR450111H

Plot on Channel 6825 MHz
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Spectrum Emission Mask

Peak Power -1.40 dBm

Standard: None

RBW 2.000 MHz

Rangelow | Rangeup | REW Frequency | PowerAbs | PowerRel |  ALimit
-332.352 MHz |__-249,26% MHZ 2.000 MHz 6.57540 GHz -54.18 dbm -52.77 db -12.77dB
-249.264 MHz | -166.176 MHz 2,000 MHz 56.63456 GHz -43,70 dBm -42,30 dB -10,60 dB
166,176 MHz | -84.086 MHz 2,000 MHz 6.66516 GHz -41.63 dbm -40,23 db -12,85 db
-84.088 MHz | -83.088 MHz 2,000 MHz 6.74141 GHz -38,41 dBm -37.01d8 -17.01d8

83.088 MHz 84.088 MHz 2,000 MHz 6.90859 GHz -38.37 dém -36.97 d& -16.97 d&

84.080 MHz | 166,176 MHz 2,000 MHz 5.97349 GHz -44.60 dBm -43,20 dB -16,92 dB
166.176 MHz | 249.264 MHz 2,000 MHz 6.99350 GHz -45,47 dBm -44,07 dB -15.73 dB
240,264 MHz | 332,352 MHz 2,000 MHz 7.07460 GHz -57.34 dbm 54 db 5.4 db

Dat 4.0UL. 202

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.
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Report No. : FR450111H

EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz
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CF 6.025 GHz 1001 pts Ean 663.552 MHz CF 6.185 GHz 1001 Els Eﬂn 662.016 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.02 dBm RBW 2.000 MHz Peak Power -0.02 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-331.776 MHz | -248,832 MHz 2,000 MHz 5.77318 GHz -50.52 dbm -50,51 -10,51db -331.008 MHz | -248.256 MHz 2,000 MHz 552714 GHz -52.56 dBm -52.54 B -12.94 db
-248.832 MHz -165.888 MHz 2.000 MHz 5.81100 GHz -45.34 dBm -45.33 dB -10.37 d8 -248.256 MHz -165.504 MHz 2.000 MHz 5.97018 GHz -48.63 dBm -48.61 db -13.46 d8
-165.888 MHz | -83.944 MHz 2.000 MHz 5.94072 GHz -35.00 dBm -34.98 dB -14.95 dB -165.504 MHz | -83.752 MHz 2.000 MHz 6.10092 GHz -34.88 dBm -34.87 dB -14.83 dB
-83.944 MHz | -82,944 MHz 2,000 MHz 5.94156 GHz -33.88 dBm -33.86 dB -13.86 dB -83.752 MHz | -82,752 MHz 2,000 MHz 5.10175 GHz -33.50 dbm -33.48 dB -13,48 dB
52944 MHz 3,344 MHz 2,000 MHz 6.10844 GHz -40,20 dBm -40,18 dB -20.18 dB 82752 MHz 3,752 MHz 2,000 MHz 6.26825 GHz -43,30 dBm -43.28 dB -23.28 dB
83.944 MHz | 165.888 MHz 2,000 MHz 6.17523 GHz -38,23 dBm -38,22 db -11.75 db 83,752 MHz | 165.504 MHz 2,000 MHz 5.33156 GHz -44,42 dBm -44.40 oB -18.,26 db
165.888 MHz 248,832 MHz 2.000 MHZ 6.25890 GH2Z -48.36 dBm -48.34 dp -10,50 d8 165.504 MH2 248,256 MHz 2.000 MHz 6.43226 GH2 -57.32 dBm -57.30 dB -17 44 dB
248.832 MHz | 331.776 MHz 2,000 MHz 6.27416 GHz -53.83 dBm -53,81 dB -13.81dB 248.256 MHz | 331,008 MHz 2,000 MHz 6.44749 GHz -57.45 dBm 57.44 0B -17.44 dB
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CF 6.665 GHz 1001 Els Ean 662.784 MHz CF 6.825 GHz 1001 Els Eﬂn 664.704 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -2.65 dBm RBW 2.000 MHz Peak Power -1.77 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-331.352 MHz | -248.544 MHz 2,000 MHz 5.41082 GHz -55.51 dbm -52,86 db -12,86 db -332.352 MHz | -245.264 MHz 2,000 MHz 6.56676 GHz -56.16 obm 54,40 o -14.40 cb
-248.544 MHz -165.696 MHz 2.000 MHz 6.41944 GHz -55.57 dBm -52.92 dB -13.35d8 -249.264 MHz -166.176 MHz 2.000 MHz 6.57607 GHz -56.47 dBm -54.71 dB -14.75 dB
-165.696 MHz | -83,848 MHz 2.000 MHz 6.58082 GHz -37.22 dBm -34.57 dB -14.54 dB -166.176 MHz | -84,088 MHz 2.000 MHz 6.74058 GHz -37.96 dBm -36.13 dB -16.16 dB
-83.848 MHz | -92,848 MHz 2,000 MHz 556165 GHz -35.,88 dBm -33.22dB -13.22dB -84.088 MHz | -93,088 MHz 2,000 MHz 5.74141 GHz -36.65 dbm -34.98 db -14.98 db
52,548 MHz 3,348 MHz 2,000 MHz 6.74835 GHz -46,08 dBm -43,43 dB -23.43dB £3.088 MHz 4,086 MHz 2,000 MHz 6.90853 GHz -46.74 dBm -44.37 dB -24.57 dB
83.648 MHz | 165.696 MHz 2,000 MHz 681705 GHz -47 89 dbm -45,24 db -18,57 db 84.088 MHz | 166,176 MHz 2,000 MHz 597282 GHz -49,89 dbm 48,12 dB -21.91dB
165.696 MH2 248,544 MHz 2.000 MHz 6.91321 GH2 -56.56 dBm -53.91 d8 -13.95d8 166.176 MHz 249,264 MHz 2.000 MHz 7.07327 GH2 -58.37 dBm -56.60 dB -16.74 dB
248,544 MHz | 331,392 MHz 2,000 MHz £.91388 GHz -56.52 dBm -53,87 dB -13.67 dB 249.264 MHz | 332,352 MHz 2,000 MHz 7.07526 GHz -58.50 dBm -56.73 dB -16.73 dB
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886-3-327-0868
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EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz
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Plot on Channel 6825 MHz
pcctr

Ref Level 12.50 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Sweep

(@ 1Pm AvgPwr (@ 1Rm AvgPwr
Tt e T Tt T
o apBc200 I “ o apBc200
o g T o | 1
204 _ e e _ 04 | b A \
= J L | i — — # Tyt \ e
-30 dem — T T - -30 de — ‘ 1 —
=g = o /j a0 : §
v alpfilfo
50 Wkt up(‘"”‘P b " 50 dem . l X il
i Sana e Su— | I T P ey
-50 o Bl de
70 d 70 d
-80 d -80 di
CF 6.345 GHz 1001 pts pan 664.512 MHz | | CF 6.825 GHz 1001 pts pan 664.704 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.53 dBm RBW 2.000 MHz Peak Power 9 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-332.256 MHz | -245,152 MHz 2,000 MHz 6.08750 GHz ~45,65 dbm -50.,18 db .18 di -332.352 MHz | -245.264 MHz 2,000 MHz 6.57075 GHz -54.05 dbm -52.96 cb -12,56 db
-249.192 MHz -166.128 MHz 2.000 MHz 6.13069 GHz -44.37 dBm -44.90 dB -249.264 MHz -166.176 MHz 2.000 MHz 6.58072 GHz -53.88 dBm -52.79 dB -13.51 d8
-166.128 MHz -84,064 MHz 2.000 MHz 6.18721 GHz -42,41 dBm -42,94 dB -166.176 MHz -84,088 MHz 2,000 MHz 6.66717 GHz -47,21 dBm 46,12 dB -18.93 dB
-84.084 MHz -83.064 MHz 2,000 MHz 6.26144 GHz -42,85 dBm -43,38 dB -84.088 MHz -83.088 MHz 2,000 MHz 5.74141 GHz -48,04 dbm -46.95 db -26,95 dB
63.064 MHz 84,064 MHz 2,000 MHz 6.42856 GHz -34.16 dbm -34.68 db 83.080 MHz 84.088 MHz 2,000 MHz 5.30858 GHz -35.58 dbm -34.50 cB -14.50 db
B4.064 MHz | 166,128 MHz 2,000 MHz 6.42540 GHz -35.34 dbm -35.87 db 84.088 MHz | 166,176 MHz 2,000 MHz 5.90942 GHz -36.84 dbm -35.75 0B -15.71d8
166.128 MH2 249,192 MHz 2.000 MHZ 6.58987 GH2Z -54.56 dBm -55.09 dB 166.176 MHz 249,264 MHz 2.000 MHz 7.06463 GH2 -56.47 dBm -55.38 dB. -16.78 d8
249.192 MHz 332,256 MHz 2,000 MHz 6.59652 GHz -55,77 dBm 56,30 d -16,30 dB 249.264 MHz | 332,352 MHz 2,000 MHz 7.07460 GHz -57.86 dBm 56.77 dB -16,77 dB
A
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FAX:

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR450111H

Appendix B. AC Conducted Emission Test Results

Temperature : 24.3~26.6C
Relative Humidity : (43.5~52.9%

Test Engineer : |Louis Chung

TEL : 886-3-327-3456 Page Number : B1 of B1
FAX : 886-3-328-4978



EUT Information

Report NO : 450111
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
% iz .
£ 504 [CISPR22-Ave Limitat Main Parts
[ s I S J N A U S :
2 J‘, 5
= 40F ¢
1 ® 0
30+ *e
20+
10+
0 } } —t———— } } —t———— } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.157740 21.29 55.58 34.29 | L1 OFF 19.9
0.157740 41.67 65.58 2391 | L1 OFF 19.9
0.354750 22.95 48.85 25.90 | L1 OFF 19.9
0.354750 31.17 58.85 27.68 | L1 OFF 19.9
0.422250 24.41 47.40 22.99 | L1 OFF 19.9
0.422250 30.37 57.40 27.03 | L1 OFF 19.9
11.845050 29.40 50.00 20.60 | L1 OFF 20.1
11.845050 34.28 60.00 25.72 | L1 OFF 20.1
12.483420 27.78 50.00 2222 | L1 OFF 20.1
12.483420 36.45 60.00 2355 | L1 OFF 20.1
12.959520 40.50 50.00 9.50 | L1 OFF 20.1
12.959520 46.44 60.00 1356 | L1 OFF 20.1
13.559820 40.00 50.00 10.00 | L1 OFF 20.1
13.559820 44.20 60.00 15.80 | L1 OFF 20.1
14.653860 35.13 50.00 14.87 | L1 OFF 20.1
14.653860 41.62 60.00 18.38 | L1 OFF 20.1
16.015740 30.13 50.00 19.87 | L1 OFF 20.1
16.015740 37.23 60.00 22.77 | L1 OFF 20.1




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

80T

80+

70+

501

Level in dBuV

40

60:\

450111
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

301

20+

10+

0 : —t—+—+—+—+— : —t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.168000 19.48 55.06 35.58 | N OFF 19.9
0.168000 40.63 65.06 2443 | N OFF 19.9
0.228750 15.86 52.50 36.64 | N OFF 19.9
0.228750 34.10 62.50 28.40 | N OFF 19.9
0.271500 15.90 51.07 35.17 | N OFF 19.9
0.271500 30.66 61.07 30.41 | N OFF 19.9
0.350250 22.77 48.96 26.19 | N OFF 19.9
0.350250 28.31 58.96 30.65 | N OFF 19.9
0.422250 20.78 47.40 26.62 | N OFF 19.9
0.422250 27.64 57.40 29.76 | N OFF 19.9
11.653440 27.21 50.00 22.79 | N OFF 20.1
11.653440 32.15 60.00 27.85 | N OFF 20.1
12.449130 29.31 50.00 20.69 | N OFF 20.1
12.449130 39.68 60.00 20.32 | N OFF 20.1
12.954750 37.53 50.00 12.47 | N OFF 20.1
12.954750 45.08 60.00 1492 | N OFF 20.1
13.558470 38.66 50.00 11.34 | N OFF 20.1
13.558470 43.19 60.00 16.81 | N OFF 20.1
14.655480 34.51 50.00 1549 | N OFF 20.1




14.655480 40.90 60.00 19.10 | N OFF 20.1
16.941750 27.26 50.00 2274 | N OFF 20.2
16.941750 34.94 60.00 25.06 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Appendix C. Radiated Spurious Emission

Temperature : 19.7~23.5°C
Test Engineer : John Chuang, David Dai and Sam Chou
Relative Humidity : 64.9~70.8%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuVim)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5923.7 59.48 -28.72 88.2 49.15 34.3 13.96 | 37.93 111 61 P H
5923.14 46.32 -21.88 68.2 35.99 34.3 13.96 | 37.93 1M1 61 A H
* 5955 113.42 - - 103.05 34.28 14.01 37.92 1M1 61 P H
* 5955 106.59 - - 96.22 34.28 14.01 37.92 111 61 A H
H
802.11a
H
CH 01
5917.96 57.68 -30.52 88.2 47.36 34.3 13.95 | 37.93 108 359 P \Y,
5955MHz
5921.46 45.44 -22.76 68.2 35.12 34.3 13.95 | 37.93 108 359 A V
* 5955 113.38 - - 103.01 34.28 14.01 37.92 108 359 P \Y,
* 5955 106.15 - - 95.78 34.28 14.01 37.92 108 359 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11910 51.68 |-22.32 74 35.87 38.92 19.9 43.01 | 200 | 214 P | H
11910 40.64 |-13.36 54 24.83 38.92 19.9 43.01 | 200 | 214 | A | H
17865 56.27 | -17.73 74 35.68 41.48 2454 | 4543 | 200 | 304 P | H
17865 45.31 -8.69 54 2472 41.48 2454 | 4543 | 200 | 304 | A | H
H
H
H
H
H
H
H
802.11a
H
CH 01
5955MHz 11910 50.92 | -23.08 74 35.11 38.92 19.9 43.01 100 | 307 P |V
11910 40.64 |-13.36 54 24.83 38.92 19.9 43.01 100 | 307 | A | V
17865 57.04 |-16.96 74 36.45 41.48 2454 | 4543 | 400 | 178 P |V
17865 453 -8.7 54 24.71 41.48 2454 | 4543 | 400 | 178 | A | V
\%
\Y%
\%
\Y%
\%
\Y%
V
\%
TEL: 886-3-327-0868 Page Number : C2 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12390 51.54 | -22.46 74 35.33 39.01 20.33 | 43.13 | 200 9 P | H
12390 41.01 -12.99 54 248 39.01 20.33 | 43.13 | 200 9 A | H
18585 4225 |-31.75 74 52.32 38.27 15.44 | 63.78 | 150 30 P | H
18585 31.93 |-22.07 54 42 38.27 1544 | 63.78 | 150 30 A | H
H
H
H
H
H
H
H
802.11a
H
CH 49
6195MHz 12390 51.58 |-22.42 74 35.37 39.01 20.33 | 43.13 | 300 | 226 P |V
12390 41.02 |-12.98 54 24.81 39.01 20.33 | 4313 | 300 | 226 | A | V
18585 40.45 |-33.55 74 50.52 38.27 15.44 | 63.78 | 150 33 P |V
18585 29.97 | -24.03 54 40.04 38.27 1544 | 63.78 | 150 33 AV
\%
\Y%
\%
\Y%
\%
\Y%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C3 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12830 51.79 -36.41 88.2 34.29 39.76 20.75 | 43.01 - - P H
19245 41.15 -32.85 74 50.71 38 15.9 63.46 150 48 P H
19245 30.64 -23.36 54 40.2 38 15.9 63.46 150 48 A H
H
H
H
H
H
H
H
H
802.11a
H
CH93
12830 51.23 -36.97 88.2 33.73 39.76 20.75 | 43.01 - - P \Y,
6415MHz
19245 39.09 -34.91 74 48.65 38 15.9 63.46 150 57 \Y,
19245 29.47 -24.53 54 39.03 38 15.9 63.46 150 57 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C4 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5924.68 66.65 |-21.55 88.2 56.32 343 13.96 | 3793 | 113 61 P H
5924.96 47.63 | -20.57 68.2 37.3 343 13.96 | 37.93 | 113 61 A H
* 5955 113.74 - - 103.37 34.28 14.01 | 3792 | 113 61 P H
* 5955 106.2 - - 95.83 34.28 14.01 | 3792 | 113 61 A H
802.11ax H
HE20 Full H
CH 01 5921.46 62.88 |-25.32 88.2 52.56 343 13.95 | 37.93 | 100 | 359 P |V
5955MHz 5924.96 4716 |-21.04| 68.2 36.83 34.3 1396 | 3793 | 100 | 359 | A | V
* 5955 113.06 - - 102.69 | 34.28 14.01 | 37.92 | 100 | 359 P |V
* 5955 105.75 - - 95.38 34.28 14.01 | 3792 | 100 | 359 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number . C5 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11910 50.63 | -23.37 74 34.82 38.92 19.9 43.01 | 400 | 255 P | H
11910 4045 |-13.55 54 24.64 38.92 19.9 4301 | 400 | 255 | A | H
17865 55.47 | -18.53 74 34.88 41.48 2454 | 4543 | 100 | 345 P | H
17865 45.38 -8.62 54 24.79 41.48 2454 | 4543 | 100 | 345 | A | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 11910 49.99 | -24.01 74 34.18 38.92 19.9 43.01 | 300 60 P |V
5955MHz 11910 40.39 | -13.61 54 2458 | 38.92 19.9 | 4301 | 300 | 60 | A |V
17865 56.24 | -17.76 74 35.65 41.48 2454 | 4543 | 200 | 248 P |V
17865 45.46 -8.54 54 24.87 41.48 2454 | 4543 | 200 | 248 | A | V
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number . C6 of C40

FAX: 886-3-327-0855




swanroncas. FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12390 51.38 | -22.62 74 35.17 39.01 20.33 | 43.13 | 200 10 P | H
12390 40.98 |-13.02 54 24.77 39.01 20.33 | 43.13 | 200 10 A | H
18585 4589 |-28.11 74 55.96 38.27 15.44 | 63.78 | 150 118 P | H
18585 33.25 |-20.75 54 43.32 38.27 1544 | 63.78 | 150 118 A | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 5145 |-22.55 74 35.24 39.01 20.33 | 43.13 | 400 20 P |V
6195MHz 12390 40.99 | -13.01 54 2478 | 39.01 | 20.33 | 4313 | 400 | 20 | A | V
18585 38.61 -35.39 74 48.68 38.27 15.44 | 63.78 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number . C7 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
12830 52.28 |-35.92 88.2 34.78 39.76 20.75 | 43.01 - - P H
19245 44.62 -29.38 74 54.18 38 15.9 63.46 | 150 107 P H
19245 3436 |-19.64 54 43.92 38 15.9 63.46 | 150 107 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 93 12830 51.72 -36.48 88.2 34.22 39.76 20.75 | 43.01 - - P |V
6415MHz 19245 37.66 | -36.34 74 47.22 38 15.9 | 63.46 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C8 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5924.96 86.23 -1.97 88.2 75.9 343 13.96 | 3793 | 196 | 358 P H
5924.68 61.27 -6.93 68.2 50.94 343 13.96 | 37.93 | 196 | 358 A H
* 5955 115.61 - - 105.24 34.28 14.01 | 3792 | 196 | 358 P H
802.11ax * 5955 109.05 - - 98.68 34.28 14.01 | 3792 | 196 | 358 A H
HE20 H
Partial H
106/53 5924.68 85.11 -3.09 88.2 74.78 343 13.96 | 37.93 | 100 | 359 P |V
CH 01 5924.96 61.28 -6.92 68.2 50.95 343 13.96 | 37.93 | 100 | 359 A |V
5955MHz | - 5955 115.72 - - 105.35 | 34.28 | 1401 | 37.92 | 100 | 359 | P | V
* 5955 108.96 - - 98.59 34.28 14.01 | 3792 | 100 | 359 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5921.46 61.89 | -26.31 88.2 51.57 343 13.95 | 37.93 | 109 61 P H
5921.28 49.7 -18.5 68.2 39.38 343 13.95 | 37.93 | 109 61 A H
* 5965 111.75 - - 101.41 34.24 14.02 | 37.92 | 109 61 P H
* 5965 102.89 - - 92.55 34.24 14.02 | 37.92 | 109 61 A H
802.11ax H
HE40 Full H
CH 03 5919.3 58.55 |-29.65 88.2 48.23 343 13.95 | 37.93 | 117 359 P |V
5965MHz 5925 49.4 -18.8 68.2 39.07 34.3 1396 | 3793 | 117 | 359 | A | V
* 5965 109.7 - - 99.36 34.24 14.02 | 3792 | 117 359 P |V
* 5965 102.47 - - 92.13 34.24 14.02 | 3792 | 117 359 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11930 49.9 -24.1 74 34.05 38.96 19.92 | 43.03 | 321 112 P | H
11930 40.79 | -13.21 54 24.94 38.96 19.92 | 43.03 | 321 112 A | H
17895 55.13 | -18.87 74 34.2 41.84 2456 | 4547 | 102 | 182 P | H
17895 46 -8 54 25.07 41.84 2456 | 4547 | 102 | 182 A | H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 11930 50.5 -23.5 74 34.65 38.96 19.92 | 43.03 | 398 | 101 P |V
5965MHz 11930 40.81 |-13.19 54 2496 | 3896 | 19.92 | 43.03 | 398 | 101 | A | V
17895 54.24 | -19.76 74 33.31 41.84 2456 | 4547 | 105 | 242 P |V
17895 46.19 -7.81 54 25.26 41.84 2456 | 4547 | 105 | 242 A |V
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number : C11 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12410 51.52 | -22.48 74 35.29 39.01 20.35 | 43.13 | 400 31 P | H
12410 41.08 |-12.92 54 24.85 39.01 20.35 | 43.13 | 400 31 A | H
18615 3748 | -36.52 74 47.56 38.24 15.46 | 63.78 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 51 12410 51.41 -22.59 74 35.18 39.01 20.35 | 43.13 | 100 18 P |V
6205MHz 12410 41.09 | -12.91 54 24.86 | 39.01 | 2035 | 4313 | 100 | 18 | A | V
18615 37.89 |-36.11 74 47.97 38.24 15.46 | 63.78 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C12 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
12810 52.5 -35.7 88.2 35.07 39.72 20.73 | 43.02 - - P H
19215 37.54 | -36.46 74 47.15 38 15.88 | 63.49 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 91 12810 52.04 |-36.16 88.2 34.61 39.72 20.73 | 43.02 - - P |V
6405MHz 19215 37.76 | -36.24 74 47.37 38 15.88 | 63.49 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C13 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5910.3 81.93 -6.27 88.2 71.62 343 13.94 | 3793 | 100 | 359 P H
5910.12 60.5 -1.7 68.2 50.19 343 13.94 | 37.93 | 100 | 359 P H
* 5965 112.61 - - 102.27 34.24 14.02 | 37.92 | 100 | 359 P H
802.11ax * 5965 105.74 - - 95.4 34.24 14.02 | 37.92 | 100 | 359 A H
HE40 H
Partial H
242/61 5907.6 81.89 -6.31 88.2 71.59 343 13.93 | 3793 | 110 360 P |V
CH 03 5916.78 60.46 -7.74 68.2 50.14 343 13.95 | 3793 | 110 360 A |V
5965MHz | - 5965 112.33 - - 101.99 | 3424 | 1402 | 3792 | 110 | 360 @ P | V
* 5965 105.24 - - 94.9 34.24 14.02 | 3792 | 110 360 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5918.6 64.49 | -23.71 88.2 5417 343 13.95 | 3793 | 139 | 357 P H
5922.28 5455 |-13.65 68.2 44.22 343 13.96 | 37.93 | 139 | 357 A H
* 5985 107.42 - - 97.11 34.16 14.06 | 37.91 139 | 357 P H
* 5985 100.01 - - 89.7 34.16 14.06 | 37.91 139 | 357 A H
802.11ax H
HES80 Full H
CH 07 5917.16 62.7 -25.5 88.2 52.38 343 13.95 | 37.93 | 100 | 359 P |V
5985MHz 5917 52.81 |-15.39| 68.2 42.49 34.3 1395 | 3793 | 100 | 359 | A | V
* 5985 108.32 - - 98.01 34.16 14.06 | 37.91 100 | 359 P |V
* 5985 99.3 - - 88.99 34.16 14.06 | 37.91 100 | 359 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11970 49.81 -24.19 74 33.88 39.04 19.95 | 43.06 | 195 | 240 P | H
11970 4114 | -12.86 54 25.21 39.04 19.95 | 43.06 | 195 | 240 | A | H
17955 54.8 -19.2 74 33.52 42.23 2459 | 4554 | 202 115 P | H
17955 46.74 -7.26 54 25.46 42.23 2459 | 4554 | 202 115 A | H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 07 11970 50.13 | -23.87 74 34.2 39.04 19.95 | 43.06 | 387 58 P |V
5985MHz 11970 4126 |-12.74 54 2533 | 39.04 | 19.95 | 43.06 | 387 | 58 | A | V
17955 55.23 | -18.77 74 33.95 42.23 2459 | 4554 | 311 354 P |V
17955 46.78 -7.22 54 255 42.23 2459 | 4554 | 311 3%4 | A |V
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number : C16 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12450 51.12 | -22.88 74 34.81 39.05 20.39 | 43.13 | 152 | 258 P | H
12450 4154 | -12.46 54 25.23 39.05 20.39 | 4313 | 152 | 258 | A | H
18675 39.05 |-34.95 74 49.36 37.95 15.5 63.76 - - P | H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 55 12450 50.78 | -23.22 74 34.47 39.05 20.39 | 43.13 | 222 25 P |V
6225MHz 12450 4141 |-12.59 54 25.1 39.05 | 2039 | 4313 | 222 | 25 | A |V
18675 37.35 |-36.65 74 47.66 37.95 15.5 63.76 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C17 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
12770 5145 |-36.75 88.2 34.18 39.61 20.69 | 43.03 - - P H
19155 36.62 -37.38 74 45.88 38.45 15.84 | 63.55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 87 12770 52.18 |-36.02 88.2 34.91 39.61 20.69 | 43.03 - - P |V
6385MHz 19155 37.89 | -36.11 74 4715 | 3845 | 15.84 | 63.55 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5924.68 77.86 |-10.34 88.2 67.53 343 13.96 | 37.93 | 158 | 360 P H
5923.24 57.41 -10.79 68.2 47.08 343 13.96 | 37.93 | 158 | 360 A H
* 5985 109.14 - - 98.83 34.16 14.06 | 37.91 158 | 360 P H
802.11ax * 5985 101.7 - - 91.39 34.16 14.06 | 37.91 158 | 360 A H
HE80 H
Partial H
484/65 5922.44 77.87 |-10.33 88.2 67.54 343 13.96 | 37.93 | 125 | 359 P |V
CH 07 5921.96 56.78 -11.42 68.2 46.45 343 13.96 | 37.93 | 125 | 359 A |V
5985MHz | - 5985 110.89 - - 100.58 | 34.16 | 14.06 | 37.91 | 125 | 359 | P | V
* 5985 102.49 - - 92.18 34.16 14.06 | 37.91 125 | 359 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5897 64.12 -24.08 88.2 53.83 343 13.92 | 37.93 | 100 61 P H
5908.84 53.24 | -14.96 68.2 42.94 343 13.93 | 37.93 | 100 61 A H
* 6025 106.02 - - 95.63 34.2 14.1 37.91 100 61 P H
* 6025 96.84 - - 86.45 34.2 14.1 37.91 100 61 P H
802.11ax H
HE160 Full H
CH 15 5901.8 62.08 |-26.12 88.2 51.79 343 13.92 | 37.93 | 120 1 P |V
6025MHz 5906.28 53.58 |-14.62| 68.2 43.28 34.3 13.93 | 37.93 | 120 1 A |V
* 6025 103.87 - - 93.48 34.2 14.1 37.91 120 1 P |V
* 6025 95.7 - - 85.31 34.2 14.1 37.91 120 1 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 50.12 | -23.88 74 34.04 39.15 20.03 43.1 395 | 222 P | H
12050 41.03 |-12.97 54 24.95 39.15 20.03 431 395 | 222 A | H
18075 37.95 |-36.05 74 49.24 37.6 15.08 | 63.97 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 49.27 |-24.73 74 33.19 39.15 20.03 43.1 225 8 P |V
6025MHz 12050 4128 |-12.72 54 25.2 39.15 | 20.03 | 431 | 225 8 AV
18075 37.21 -36.79 74 48.5 37.6 15.08 | 63.97 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number : C21 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12370 49.52 |-24.48 74 33.3 39.03 20.32 | 43.13 | 266 5 P | H
12370 41.38 |-12.62 54 25.16 39.03 20.32 | 43.13 | 266 5 A | H
18555 38.71 -35.29 74 48.87 38.21 15.42 | 63.79 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 50.6 -23.4 74 34.38 39.03 20.32 | 43.13 | 320 58 P |V
6185MHz 12370 4134 | -12.66 54 2512 | 39.03 | 2032 | 4313 | 320 | 58 | A |V
18555 37.17 | -36.83 74 47.33 38.21 15.42 | 63.79 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C22 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
12690 50.54 | -23.46 74 33.59 39.39 20.62 | 43.06 - - P H
19035 35.8 -38.2 74 45.25 38.47 15.75 | 63.67 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH79 12690 50.88 |-23.12 74 33.93 39.39 20.62 | 43.06 - - P |V
6345MHz 19035 375 -36.5 74 46.95 | 3847 | 15.75 | 63.67 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C23 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
5903.08 80.4 -7.8 88.2 70.11 343 13.92 | 3793 | 146 | 358 P H
5892.52 65.27 -2.93 68.2 55 343 13.91 | 37.94 | 146 | 358 A H
* 6025 108.48 - - 98.09 34.2 14.1 37.91 146 | 358 P H
802.11ax * 6025 100.35 - - 89.96 34.2 14.1 37.91 146 | 358 P H
HE160 H
Partial H
996/67 5900.84 78 -10.2 88.2 67.71 343 13.92 | 37.93 | 106 | 360 P |V
CH 15 5900.52 64.68 -3.52 68.2 54.39 343 13.92 | 3793 | 106 | 360 A |V
6025MHz | - 6025 107.11 - - 96.72 | 342 141 | 3791 | 106 | 360 | P | V
* 6025 99.1 - - 88.71 34.2 14.1 37.91 106 | 360 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C24 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
13070 50.93 |-37.27 88.2 33.21 39.73 20.96 | 4297 - - P H
19605 42.06 |-31.94 74 50.75 38.27 16.14 63.1 150 39 P H
19605 31.95 |-22.05 54 40.64 38.27 16.14 63.1 150 39 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.42 -36.78 88.2 33.7 39.73 20.96 | 4297 - - P |V
6535MHz
19605 404 -33.6 74 49.09 38.27 16.14 63.1 150 31 \
19605 29.65 |-24.35 54 38.34 38.27 16.14 63.1 150 31 A |V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\%
TEL: 886-3-327-0868 Page Number : C25 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13390 54.96 | -19.04 74 36.7 40.16 2123 | 43.13 | 100 21 P | H
13390 44.01 -9.99 54 25.75 40.16 21.23 | 4313 | 100 21 A | H
20085 41.88 |-32.12 74 49.96 38.03 16.47 | 62.58 | 150 65 P | H
20085 31.94 |-22.06 54 40.02 38.03 16.47 | 62.58 | 150 65 A | H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 5289 |-21.11 74 34.63 40.16 2123 | 4313 | 200 57 P |V
6695MHz
13390 4335 |-10.65 54 25.09 40.16 21.23 | 4313 | 200 57 AV
20085 40.42 |-33.58 74 48.5 38.03 16.47 | 62.58 | 150 29 P |V
20085 30.25 |-23.75 54 38.33 38.03 16.47 | 62.58 | 150 29 AV
\%
\Y%
\%
\Y%
\%
\Y%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C26 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13710 59.25 -28.95 88.2 41.44 39.79 21.5 43.48 | 245 67 P H
13710 48.72 -19.48 68.2 30.91 39.79 215 43.48 | 245 67 A H
20565 48.72 -25.28 74 55.75 38.11 16.82 | 61.96 150 70 P H
20565 38 -16 54 45.03 38.11 16.82 | 61.96 150 70 A H
27420 46.52 -41.68 88.2 47.33 39.5 21.27 | 61.58 150 47 P H
27420 41.65 -26.55 68.2 42.46 39.5 21.27 | 61.58 150 47 A H
H
H
H
H
H
802.11a
H
CH 181
13710 52.89 -35.31 88.2 35.08 39.79 215 43.48 | 400 21 P \Y,
6855MHz
13710 441 -24.1 68.2 26.29 39.79 215 43.48 | 400 21 A \Y,
20565 42.64 -31.36 74 49.67 38.11 16.82 | 61.96 150 26 P V
20565 33.41 -20.59 54 40.44 38.11 16.82 | 61.96 150 26 A \Y,
27420 43.55 -44.65 88.2 44.36 39.5 21.27 | 61.58 150 52 P \Y,
27420 37.81 -30.39 68.2 38.62 39.5 21.27 | 61.58 150 52 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C27 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
13070 50.98 |-37.22 88.2 33.26 39.73 20.96 | 42.97 - - P H
19605 47.48 | -26.52 74 56.17 38.27 16.14 63.1 150 115 P H
19605 35.77 |-18.23 54 44.46 38.27 16.14 63.1 150 115 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 51.77 |-36.43 88.2 34.05 39.73 20.96 | 42.97 - - P |V
6535MHz 19605 38.32 | -35.68 74 47.01 | 3827 | 16.14 | 63.1 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL: 886-3-327-0868 Page Number : C28 of C40

FAX: 886-3-327-0855




swanroncas. FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13390 54.11 -19.89 74 35.85 40.16 2123 | 43.13 | 117 19 P | H
13390 44.07 -9.93 54 25.81 40.16 21.23 | 4313 | 117 19 A | H
20085 43.71 -30.29 74 51.79 38.03 16.47 | 62.58 | 150 111 P | H
20085 32.07 |-21.93 54 40.15 38.03 16.47 | 6258 | 150 111 A | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 52.56 | -21.44 74 34.3 40.16 2123 | 43.13 | 200 56 P |V
6695MHz 13390 42.76 | -11.24 54 24.5 4016 | 2123 | 4313 | 200 | 56 | A | V
20085 39.37 | -34.63 74 47.45 38.03 16.47 | 62.58 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C29 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

142 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|/(H/V)

13710 61.86 |-26.34 88.2 44.05 39.79 21.5 4348 | 284 52 P H

13710 51.33 |-16.87 68.2 33.52 39.79 21.5 4348 | 284 52 A H

20565 50.24 | -23.76 74 57.27 38.11 16.82 | 61.96 | 150 62 P H

20565 39.52 -14.48 54 46.55 38.11 16.82 | 61.96 | 150 62 A H

27420 47.55 | -40.65 88.2 48.36 39.5 21.27 | 61.58 | 150 52 P H

27420 42.68 |-25.52 68.2 43.49 39.5 21.27 | 61.58 | 150 52 A H

H

H

H

H

802.11ax H

HE20 Full H

CH 181 13710 55.5 -32.7 88.2 37.69 39.79 215 43.48 | 400 1 P |V

6855MHz 13710 46.71 |-21.49| 68.2 28.9 39.79 | 215 | 4348 | 400 1 A |V

20565 4416 | -29.84 74 51.19 38.11 16.82 | 61.96 | 150 34 P |V

20565 3493 |-19.07 54 41.96 38.11 16.82 | 61.96 | 150 34 A |V

27420 4458 | -43.62 88.2 45.39 39.5 2127 | 6158 | 150 41 P |V

27420 38.84 | -29.36 68.2 39.65 39.5 21.27 | 61.58 | 150 41 A |V

\Y

\Y

\Y

\Y

\Y

\Y

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C30 of C40

FAX: 886-3-327-0855




swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
13130 50.94 | -37.26 88.2 33.17 39.76 21.01 43 - - P H
19695 41.63 |-32.37 74 50.26 38.18 16.2 63.01 150 122 P H
19695 3267 |-21.33 54 41.3 38.18 16.2 63.01 150 122 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 51.14 | -37.06 88.2 33.37 39.76 21.01 43 - - P |V
6565MHz 19695 38.98 | -35.02 74 4761 | 38.18 | 16.2 | 63.01 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL: 886-3-327-0868 Page Number : C31 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13370 51.56 |-22.44 74 33.38 40.08 2122 | 4312 | 200 5 P | H
13370 42.83 | -11.17 54 24.65 40.08 21.22 | 4312 | 200 5 A | H
20055 37.29 | -36.71 74 45.37 38.09 16.45 | 62.62 - - P | H
H
H
H
H
H
H
H
802.11ax H
HEA40 Full H
CH 147 13370 51.89 |-22.11 74 33.71 40.08 2122 | 4312 | 250 49 P |V
6685MHz 13370 4242 | -11.58 54 2424 | 4008 | 2122 | 4312 | 250 | 49 | A |V
20055 37.85 |-36.15 74 45.93 38.09 16.45 | 62.62 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C32 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)

13690 58.86 |-29.34 88.2 41 39.83 2149 | 43.46 | 286 53 P H

13690 49.71 -18.49 68.2 31.85 39.83 2149 | 43.46 | 286 53 A H

20535 4565 |-28.35 74 52.72 38.11 16.8 61.98 | 150 63 P H

20535 3745 |-16.55 54 44.52 38.11 16.8 61.98 | 150 63 A H

27380 47.45 | -40.75 88.2 48.33 39.46 21.24 | 61.58 | 150 53 P H

27380 43.69 | -24.51 68.2 44.57 39.46 21.24 | 61.58 | 150 53 A H

H

H

H

H

802.11ax H

HE40 Full H

CH 179 13690 55.2 -33 88.2 37.34 39.83 21.49 | 43.46 | 400 0 P |V

6845MHz 13690 4587 |-22.33| 68.2 28.01 | 39.83 | 21.49 | 43.46 | 400 0 A |V

20535 44.81 -29.19 74 51.88 38.11 16.8 61.98 | 150 34 P |V

20535 34.08 |-19.92 54 41.15 38.11 16.8 61.98 | 150 34 A |V

27380 4554 | -42.66 88.2 46.42 39.46 2124 | 6158 | 150 41 P |V

27380 39.6 -28.6 68.2 40.48 39.46 21.24 | 61.58 | 150 41 AV

\Y

\Y

\Y

\Y

\Y

\Y

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C33 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
13250 52.02 -21.98 74 34.12 39.85 2111 | 43.06 | 200 6 P H
13250 42.11 -11.89 54 24.21 39.85 2111 | 43.06 | 200 6 A H
19875 40.55 | -33.45 74 48.95 38.1 16.33 | 62.83 | 150 124 P H
19875 30.85 |-23.15 54 39.25 38.1 16.33 | 62.83 | 150 124 A H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 135 13250 5195 |-22.05 74 34.05 39.85 21.11 | 43.06 | 400 149 P |V
6625MHz 13250 42.1 -11.9 54 24.2 39.85 | 21.11 | 43.06 | 400 | 149 | A |V
19875 38.67 |-35.33 74 47.07 38.1 16.33 | 62.83 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL: 886-3-327-0868 Page Number : C34 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13410 51.08 |-37.12 88.2 32.79 40.19 2125 | 43.15 - - P H
20115 37.41 -36.59 74 45.43 38.03 16.49 | 62.54 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 13410 51.54 | -36.66 88.2 33.25 40.19 2125 | 43.15 - - P |V
6705MHz 20115 37.57 |-36.43 74 4559 | 38.03 | 16.49 | 62.54 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C35 of C40

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)

13570 54.32 -33.88 88.2 36.12 401 21.39 | 43.29 | 287 56 P H

13570 45.62 -22.58 68.2 27.42 401 21.39 | 43.29 | 287 56 A H

20355 43.96 |-30.04 74 51.31 38.18 16.67 62.2 150 101 P H

20355 33.7 -20.3 54 41.05 38.18 16.67 62.2 150 101 A H

27140 46.96 |-41.24 88.2 47.89 39.5 211 61.53 | 150 109 P H

27140 43.46 | -24.74 68.2 44.39 39.5 211 61.53 | 150 109 A H

H

H

H

H

802.11ax H

HES80 Full H

CH 167 13570 53.59 | -34.61 88.2 35.39 401 21.39 | 43.29 | 203 18 P |V

6785MHz 13570 4433 |-23.87| 68.2 26.13 40.1 2139 | 4329 | 203 | 18 | A | V

20355 40.96 |-33.04 74 48.31 38.18 16.67 62.2 150 34 P |V

20355 31.33 | -22.67 54 38.68 38.18 16.67 62.2 150 34 A |V

27140 44.52 -43.68 88.2 45.45 39.5 211 61.53 | 150 42 P |V

27140 38.41 -29.79 68.2 39.34 39.5 211 61.53 | 150 42 A |V

\Y

\Y

\Y

\Y

\Y

\Y

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C36 of C40
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) |(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)(H/V)
13330 51.4 -22.6 74 33.4 39.92 21.18 431 231 5 P H
13330 43.12 -10.88 54 2512 39.92 21.18 431 231 5 A H
19995 38.49 | -35.51 74 46.98 37.81 16.41 | 62.71 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 51.32 -22.68 74 33.32 39.92 21.18 431 323 144 P |V
6665MHz 13330 42.8 -11.2 54 24.8 39.92 | 2118 | 431 | 323 | 144 | A | V
19995 36.58 | -37.42 74 45.07 37.81 16.41 | 62.71 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
TEL: 886-3-327-0868 Page Number : C37 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m) (dB) |(dBpV/Im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
49.55 34.26 -5.74 40 53.35 14.88 1.59 3556 | 395 | 125 | Q | H
95.79 2498 |-18.52 43.5 42.99 15.48 2.02 35.51 - - P H
196.77 27.61 -15.89 435 45.19 14.97 2.78 35.33 - - P H
205.6 30.08 |-13.42 43.5 47.37 15.19 2.83 35.31 - - P H
714.4 33.63 | -12.37 46 35.54 26.99 4.97 33.87 - - P H
953.6 35.48 |-10.52 46 31.94 30.9 5.6 32.96 - - P H
H
H
H
H
H
802.11a H
LF 49.55 35.19 -4.81 40 54.28 14.88 1.59 35.56 | 100 | 222 Q | V
95.79 23.69 |-19.81 43.5 41.7 15.48 2.02 35.51 - - P |V
198.13 2912 | -14.38 435 46.66 14.99 2.79 35.32 - - P |V
204.8 32.51 -10.99 43.5 49.84 15.15 2.83 35.31 - - P |V
732.8 34.21 -11.79 46 35.01 27.96 5.01 33.77 - - P |V
944 35.62 |-10.38 46 32.51 30.52 5.59 33 - - P |V
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR450111H

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

Test result is Margin line.

P/A Peak or Average
HIV Horizontal or Vertical
TEL: 886-3-327-0868 Page Number : C39 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 |-24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 88.2(dBpV/m)
=-32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C40 of C40
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swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Appendix D. Radiated Spurious Emission

Temperature : 19.7~23.5°C

Test Engineer : John Chuang, David Dai and Sam Chou

Relative Humidity : 64.9~70.8%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D47
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO01 5955MHz

142 Horizontal Fundamental

o
w LT =Rl

1

kb i . LM‘
)

B e e e i 500 e

400) 1

00 «WMM
300| t

300

200| 200

100 109

525 E= ED E D ED o0 s 00 700 T o000 £ £ 20
Froquency (WHz) roquency (H:)
site +03CH20-HY site 03CH20-HY
Condition  :PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 2024.06.01 J o Date: 2024.06.01
1300 1200
1200 1200
10 0]
1000] ”\f \/\V 1000)
500 904
500 004
700

700) AvG(uNI) 6

o / B N e T
-
e B S S S e o = “ Y, S—

DS Sy
30| N

300 R

209 209
100 100
225 £ 570, 5000, 0 5030 050, 5085 000 2000, 3000, 000, 5000, 000, 7200
Freauency (MHz) Frequency (MHz)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D2 of D47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Band 5 5925~6425MHz Band Edge @ 3m
) @Buvimy Date: 2024 06.01 e aBovim) Dates 2024.06.01
1300 1300
1200 1200 .
110 VAA 100
100.0| \/M\fw 100.0{
900} 90| PEAKUNIE
o f SR I
700 704
600l o -WM’ o0l
500, A Ao N 50 R
400 L
300 204
200 204
100 100
73 EDD ED D ED ED Ea 00 7000 D 00 ED w00t 720
frequency (WHr) Frequency (W)
site £03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvimy Dates 2024 06.01 —— Dates 2024.06.01
1300 1300
1200 1200
110 100
1000 VAR 1004)
nd \ wd
500 \ 504
700] / oy avowunse
; oI e e
500 . a 500 J\_/JJ
oot 400 e —— e
300 300 Vw\»M"‘f
200 204
100 109
25 EDD ED o0, ED ED EaH 00 7000 £ 000 £ o0t 20
frequency (WHz) requency (:)
site £03CH20-HY site 03CHz0-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBWF1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:00I0KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
J—

wog W

V s L i

“ PR ]

L s0.0) WNW)\WWW’ i

400 B0 A

-

"

ey 2
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
S R A oA 5006 Ve seon00 e Sart

1000 A 1000

p

00! J 700] AvG(UN [6E
by = TN T -

s00 et sad LN
B I IR S e S —— =
30.0| 30.0| A/u\/v‘»‘%,.ﬂ*”““,'/vv

s

- s
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition AAV6(UNTT)_6E 3m 9120b_02360_231030 HORTZONTAL
O VoS R S bt

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

1+2

Vertical

Fundamental

1 (g8

m Date: 2024.06.01

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

e aBvm) Date: 20240601
1504 1504
1204 1204 .
10 o 1o
™M/
100 { 100
s0f / 00| peAKuNDsE
o el el I
700 e 700
i
500 s tnn b U 504 e Necameestunncipe]
ot
40 10 N
—
304 s0d
200) 20d
10 10d
2 w50 w70 D D Eoa oo 200 5ot 000 D oo )
reauency Wiz Freauency )
site £030H20HY site 03cH20.HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
1 eBuvim) bat: 20240601 el aBavim Date: 20240501
1300 1304
1200 1204
10 109
100 AV 1004
s0d ! s0d
s0q) s0d
7o) 70d v se
- i [ eI o "
500 ) s0d
= Y, —
40— 40.0| - -  ——
300) 300 A
200) 204
10 10d
2 S50 w70 A o oo 200 S0t 000, 000 oo T2
reauency (W2 Freauency M)
site £03CH20HY site 03cH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanroncas. FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 5955MHz

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.110KHz SWT:Auto

vy [— . J——
o
109 [‘w\v\ 10
1000 il 1000
90, it 'V/ ! 00 pEAKwN6E
ol wd ] T
gl
“ gt
I T | R ——
W—I‘"NW
oy
200
- rcamey e
sie Sie ‘a0 Hy
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
RBW-I000000KH12 VBW-3000000KHz SWT-Auto RBW-I000.000KH2 VBWI000.000KH2 SWT Auto
o
100 (\/ \
wi
[EITAY
w . ad
9 g =
50.0f i 50.0(
mf.——-———/—’_‘—f" 40| o
pr——
30.0 0.0} AR
200
oty e rcamey e
e : oscH0HY
Condition : AV6_BE(UNIT)_6E 3m 9120D0_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+RBW:1000.000KHZ VBW:0.110KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz

1+2

Vertical

Fundamental

A (@BuVim) Date: 2024.07.04
1300)

1200)

110 /N\’V”

1000)

900

J
ERSTRTET T

"y

evel @BuVI

Date: 2024.07.04

PEAK(UNI 5

S o 1 i L s | gt

B =

Avg.

:1000.000KHz VBW:0.110KHz SWT:Auto

PO e e Wi
400) 00—
300 300
200) 20|
100 100
3 £ £ %650 EID 050, 050 5085 00 2000 3000 000, 000 200
Froquency (Miz) Frequency (MHz)
site :03CH20-HY site :03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition + PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2024.07.04 A (6Buvim) Date: 2024.07.04
1309 1300)
1200 1200)
oy 1100
1009 \ 1004)
500 s00|
w09 A o
09 / 700 AV, o
p
R el T A
509 J_\_ﬁ_,——fﬁ—’ 500
. I
L 400 — = e
300 0 hhmm ey
200) 20|
100 100]
25 £ ED 5690 ED £ 050 5985 000 2000 3000 000 5000 200
Freauency (WHz) requency (WHz)
site :03CH20-HY site :03CH20-HY
Condition + AV6_BE(UNTT)_GE 3m 9120D_02360_231030 VERTICAL Condition AV6(UNIT)_GE 3m 9120>_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO03 5965MHz

142 Horizontal Fundamental

A (@BuVim)

Date: 2024.06.01 ovel (4B Date: 2024.06.01
1300 1300
1200 1200
100 o]
N
1000] r"\ /’ \ W 1000]
50 904 peaiumn st
ST T
700 ; 70
o o W
0.0, it s00) P —
400 L T
300 300
200| 200
100 109
G5 s seo  Swo s G0 G Gen S sas 00 700 T o000 £ £ 20
Froquency (WHz) roquency (H:)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 2024.06.01 J o Date: 2024.06.01
1300 1200
1200 1200
10 0]
1000 AN 1000
2 avaTava
500 | 004
709 f 709 v se

Py ., wd 1| H
s00] 1N/ 500 | kﬂ/
40.0| 40| .V—V"J‘/

B

300 0 PR

209 209

100 100

805 0. 500 5a70. 5890 5910 59030 6050 5070 5985 000 2000, 3000, 000, 5000, 000, 7200
Freaquency (MHz) Frequency (MHz)

Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D8 of D47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH03 5965MHz

1+2

Vertical

Fundamental

Avg.

) @B Dote: 2024.06.01 o1 0Buvim) Dote: 2024.06.01
1300] 1300)
1200 1200)
4
1100 1100
1ong " m w0
0.0 00| PEAK(UNI.SE
" S I
700 704
60.0/ A 60.0/
rdb ol '/M d «/J i
5000 il ittt 500| v
st
400 OO -
300 304
200 200
100] 100
05 s s a0 B0 590 G0 seso 5970, 5985 000 2000 3000 000 5000 5000 7200
Frequency (WHz) Frequency (WHa)
site +03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bwvim) Date: 2024.06.01 vel (@BuVim) Date: 2024.06.01
1300 1300)
1200) 1200)
1100 1100
1000 1004)
m AYAVAVAY
80.0f ’ xl}vn
700) 704 vt se
! o8 o e £
500 mf\*\ﬁ saq
B R B e I 00| e — R
300| 300
100] | 100
05 s, seso S0 S0 590 G0 seso 5970, e85 000 2000 o0, 000, 000, 000, 7200
Frequency (WHz) Frequency (WH)
site £03CH20-HY site 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 5965MHz

1+2

Horizontal

Fundamental

1 (0B

Vim) Date: 2024.06.01

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

v a0 Date: 2024.06.01
1300 1300
1200 1200
1100 i ,\/h 100
1000 | \Yw 1000]
904 J«r/ | 904 peakwlse
1 1 el o i
700 MWW W‘W 00
s00) s00) e
VOO SO S
100 P PO
300 300
200 200)
100 100
5 s e S0 o o % S0 7o 5 o5 200 E 000, £ oo a0
Froguoncy () Froquoncy (i)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20240601 J oo vate: 2024.06.01
1300) 1300
1200 1200
109 10
1000) e 100
s0a) | a0
a04) J *ﬂ,vv’\/\ s04]
7001 70.0| AVG(UNI) E
50 1 ﬂmu;--f\/‘/ 600 I
v
s00) e P L s00] Y
oy o [
g e
200| 300 e
200 200
100 100
sE s e B0 S o % S0 7o 5 oo 200 E o0, £ oo a0
Froguonc (i) Froquoncy )
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition AAV6(UNTT)_6E 3m 9120b_02360_231030 HORTZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: D10 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 5965MHz

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

) @B Dote: 2024.06.01 o aBavim) Dote: 2024.06.01
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1200 1200) ]
1100 1100
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1000 Ny 1000
0 / s
T
“ s oy 1 I e S
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700 i W”MW 704
ennw 600
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i
g D N s
300 304
200 200
100] 100
05 s s a0 B0 500 500 seso 5970, 5985 000 2000 3000 000 5000 w00, 720
Freaquency (WHz) Frequency (WHz)
site +03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @wuvimy Date: 2024.06.01 v @Buvim) Date: 2024.06.01
1300 1300)
1200) 1200)
1100 1100
1000 N /\ 1004)
Y A
804 AA y 800
‘ s
| o | R ]
m e e 4 N—
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05 S0 seso S0 S0 590 G0 seso 5970, e85 000 2000 o0, 000, 000, 000, 7200
Freaquency (WHz) Frequency (WH)
site £03CH20-HY site 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH07 5985MHz

142 Horizontal Fundamental

v oo 20240601 vt —
1000 e e S 1000

—
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.
wol afe «d
ad «d . [N
O e
g g e a—
d wd
24 xd
d d
o

B 5030 5950, o0, 5990, o0, 6025 000 2000 3000, 000, 5000, 000, 7200
Frequency (MHz) Frequency (MHz)

site +03CH20-HY Site 03CH20-HY

Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

Date: 2024.06.01 A a8y Date: 2024-06-01
1300 1300

1200 1200

00| 00|
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0.0, 70.0| AVG(UNI) E
m « e L T T
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- P
400/ 400) e =
300 B
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100 100
265 5090, 5910, 5030 5050, o0, 5990, o0, 6025 000 2000, 3000, 000, 5000, E 7200
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D12 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CHO07 5985MHz
1+2 Vertical Fundamental
g
110.0| 110.0| 1
1000 KYa W"W“W” M"'A“V/\W 1000
sno) | 004 praun s
o » e L T I
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400] 400) MWNMMWMW
g
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
o ToON00Ks Ve S0 D00k ST R LO00B0K VoW 3000 000K Tt
Peak
s0q
a0q
-
N\
= AV Y =
R, wa [ I T
g |
Auo—‘/‘/ 400| S e |
-
30.0| 30.0} «/\,\/WW
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
ABMEI000000K s vaW O O1oRe s W auts A TOO0000K R VBB e v
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D13 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CH07 5985MHz

142 Horizontal Fundamental

o VATl . wnd
/‘” L Ay P
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A
s,
b X
500 50 L B |
_ R i
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
STENCBEUNID o siz00 2200 20t PN s sn 00 et Zsiosomon
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a0 - 504
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e 509 ,/J %
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265 5090, 5910, 5030 5050, o0, 5990, o0, 6025 000 2000, 3000, 000, 5000, E 7200
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D14 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI Band 5 5925~6425MHz Band Edge @ 3m
) @Buvimy Dater 2024 06.01 el aBuvim) Dates 2024.06.01
1300 1300
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{
110 100
aYal
1000 W l‘\/“ 0 1000
a0 /\/ J ¥ 900 peaKu s
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o5 T w0 mw. wes  wo &w. 6o 6025 00 7000 D 00 ED w00, 720
Frequency (WHz) Frequency (WH)
site £03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120b_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvimy Date: 2024.06.01 vel @BuVim) Dates 2024.06.01
1300 1300
1200 1200
110 100
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ol ol B S SRV I NS—
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o5 S w0 mw. weo s W 6o o025 00 7000 £ 000 £ C 20
Frequency (WHe) requency (:)
site £03CH20-HY site 03CHz0-HY
Condition + AVG_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition + AVG(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
: RBWF1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:00I0KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

142 Horizontal Fundamental
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
| RBWH000.000KHz VBW-3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v oo 20240601 ™ e 20240801
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Freauency (MHz) Frequency (MHz)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D16 of D47
FAX: 886-3-327-0855



FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

o
1000 e 1000
STATAY
o VA snale
s oo [ WL i
) il
e APNBAPCAN VY .
et A N
o L
B e P o (o IR A A i T - n
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
oo oaae sy o e SR N

oy
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o AR

\J VY

: o ] =

s00) ALY sad

e AnANYY UR—

e

300| 30.0fe =
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition

+ AVG(UNII)_6E 3m 91200_02360_231030 VERTICAL
RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

142 Horizontal Fundamental

A (@Buvim) Date: 2024.07.04 el (dBuVim)

Date: 2024-07-04

m /‘V\/\JWMAWN\}M - peakun ot
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400)
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-
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
BT SR e S
o
100.0| u

= AT s
VWL/ (i

i e ad ]

Avsunn lec|

SR Rs—
30.0 30.07 e
-

Condition : AV6_BE(UNIT)_6E 3m 9120D0_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+RBW:1000.000KHZ VBW:1.500KHz SWT:Auto + RBW:1000.000KHZ VBW:1500KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D18 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

1+2

Vertical

Fundamental

A (@BuVim) Date: 2024.07.04

= itk ddd WMMW

I TR

evel (dBuvim) Date: 2024.07.04
1300

1200

ol
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90 peAKwN s

oy 1 1 | e |

0| (‘
600)
500)

R e

Avg.

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

OO i
o
X .~
Site :03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
oIO00000K: VoW 300000k SWT A RBWIO000OK2 VR 3000000KL SWT-Aute
PAARAY
TN
0.0} 700/ i AVG(UNI._GE |
Il
- o o R e
ot Y
40.0| 40.0| e S
e
300 300
Site 2 03CH20-HY Site. 2 03CH20-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D19 of D47



swanroncas. FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 - 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

Band 5 5925~6425MHz Harmonic @ 3m

WIFI

ANT 802.11a CHO01 5955MHz

142 Horizontal Vertical
L e e SIS el R i
wil[LLI L JM& i I HLH Ul
i:sz"w WWWW T WWMM

T TR

Site :03CH20-HY 03CH20-HY
Condition T’EAK(UN[[),&E 1m SHF_1223_230710 HORIZONTAL ?EAK(UNII),&E 1m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D20 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2024.06.09 el (9B Date: 2024-06-08
1300) 1300

1200 1200

1100 09|
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100 s 400 ot g e 1,
300 204
200 204
100 100
300 10000-17000.14000. 16006, 15000 70000, 27000 24000, 76000 75000.30000 37000 3400036000, 40000 700 70000, 12000, 14000.16000- 16000 20000, 22000 24000, 26000 26000 3000052000 54000 36000 40000
Frequency (WHr) Frequency (WHz)
site £03CH20-HY site 03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E 1m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D21 of D47
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

1+2 Horizontal Vertical

o oo 20240800 i oae: 20240508
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o) 1o
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7200 10000.12000.14000.16000.1000.20000.22000.24000.26000.28000.30000.32000. 34000.36000. 40000
Frequency (MH2)
site £ 03CH20-HY Site 03CH20-HY

ite
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTI)_GE m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D22 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

142 Horizontal Vertical

) (@Buvimy Date:2024.06.09 o aBavim) Date: 2024.06.09
1300 1300
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1100 110
1000 1000
s00) _ 904
o | S 1 e e e e | 1 S e
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T 1 [ T T B e e
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Freaquency (WHe) reauency (Wie)
site 03CH20-HY site £03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition : PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak
Avg.

TEL: 886-3-327-0868 Page Number : D23 of D47
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

1+2 Horizontal Vertical

[ o [N S o
o 1 R 1 B e i 1 o 1 1 I e e e i
5000 pres ] 500! et =]
40.0) W*WWWMW 40.0] T R A A

) 0 O N A S
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORTZONTAL Condition

+PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D24 of D47
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

1+2 Horizontal Vertical

B o ) . el T Hl s
o o m e e e 1 wl [P ALTL L BT
50,0 o] ety 50.0p0r M
40.0) M 40.0| =

Condition : PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D25 of D47



FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

1+2

Horizontal

Vertical

Peak
Avg.

Date: 2024.06.09

| S e e
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g838g

2888

000 4000.6000.6000, 12000, 16000, _ Z0000. 24000  28000. 32000, 36000, 40000

+03CH20-HY
+PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

PEAK(UNIT)_GE Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number




swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH51 6205MHz

1+2 Horizontal Vertical

) oy Date: 2024.06-10 o 0By Date: 2024.06-10
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Frequency (WHr) Frequency (WHz)

site £03CH20-HY site 03CH20-HY
Condition  : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D27 of D47



swanroncas. FCC RADIO TEST REPORT Report No. : FR450111H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz

1+2 Horizontal Vertical
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Frequency (MHz) Frequency (MH2)

site £ 03CH20-HY

site 03CH20-HY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL

Condition PEAK(UNTI)_GE m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D28 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

Band 5 5925~6425MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CHO07 5985MHz
1+2 Horizontal Vertical
| O ey
e MLV T )
ool
T o T o
Site :03CH20-HY Site. 03CH20-HY
Conditi : PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Conditi PEAK(UNII)_6E Im SHF_1223_230710 VERTICAL
Peak
Avg.
Page Number : D29 of D47



swanroncas. FCC RADIO TEST REPORT

Report No. : FR450111H

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH55 6225MHz

1+2

Horizontal

Vertical

Peak

Avg.
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:llgz/%) T(us) 1/T(kHz) |[VBW Setting
1+2 802.11a 99.29 2102 0.48 10Hz
1+2 6GHz 802.11ax HE20 Full RU 99.71 5416 0.18 10Hz
1+2 6GHz 802.11ax HE20 106 RU 93.16 9260 0.11 110Hz
1+2 6GHz 802.11ax HE40 Full RU 99.51 4100 0.24 10Hz
1+2 6GHz 802.11ax HE40 242 RU 99.62 4400 0.23 10Hz
1+2 6GHz 802.11ax HE80 Full RU 99.33 2222 0.45 10Hz
1+2 6GHz 802.11ax HE80 484 RU 99.11 2235 0.45 10Hz
1+2 6GHz 802.11ax HE160 Full RU 99.31 2155 0.46 10Hz
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MIMO <Ant. 1+2>
802.11a 6GHz 802.11ax HE20 Full RU

kr3

Ref Level 116.99 dBV Ref Level 116,29 dBV
M

Imp.wq-.‘,..mmﬂmmuwWTAAMW.WJVWW.‘,W»JQ 344,

P Arewirpa
Defta {2)
Fied

#Video BWW 8.0 MHz Span 0 Hz 000000 GHz #Video BW 8.0 MHz

TEL: 886-3-327-0868 Page Number : E1 of E3
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450111H

6GHz 802.11ax HE20 106 RU

iAften: 20 0B

Gom Goor
Freq Ral. Int(S)

iCenter 5.947000000 GHz
Res BW 8 MHz

5 Marker Table
Mode e Function
& B

=

e Marker

Select Marker

g Type: Paswer (RS
Hn v Marker 3

g F:

Marker Mode
Normal

Delia (&)

Fixed

i
Delta Marker
Span 0 Hz [l (Resst Daita)
le

Sweep 20.0 ms (1001 pts)

Function

6GHz 802.11ax HE40 Full RU
o Marker

ity Type. Pawes (RMS] | Select M
Froe
00 Run Marker 3
farker & Time
r3 4.120 ms|fq 1o

Scale/Div 10 dB Ref Level 118.99 dBpV 44 dB

Marker Mode

gt Nomal
rtwdwmmmhﬁw.«qqms(wv«mvmuw w.p\-mw..-u. 4

Delia (&)

Fixed
oft

Delta Marker
Span 0 Hz| Reset Defta)
Sweep 10.0 ms (2001 pts)
5 Marker Tabie

Mode Trac Function  Function Width  Function Value:
B

Al Markers Off

uple Markers
on

off

Hafien 200B PNO Fast
Gate: Off

Scale/Div 10 dB

LY
2

iConter 5.965000000 GHz
Res BW 8 MHz

#Video BIW 8.0 MHz

Merker Table

Mode  Tra Function
A B

G v

Select Marker
Marker 3

ihwg Typs: Powsr (M)
Tng. Free Run

Marker Mode

Normal
Deita (&)
Fixed

o
Delta Marker
Span 0 Hz teset Del:

Sweep 10.0 ms (3001 pts) {iarker Table
on
off

Functl e rker Setings
Disgram

All Markers Off

Marke

% e

’I'-:"!'L:f_“mm"’ (s < |[Select Marker
= Marier 3

Ref Level 116,99 dBV
Marker Made

PP TRTLY SRy o A e et Normal
7

Detta (&)

Delta Marker
Canter 5.985000000 GHZ Span 0 Hzl Reset Def
Res BW 8 MHz Sweep 7.53 ms (1001 pts)

Function  Function Width  Funetion Value: tlings.
Disgram

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2 of E3



swanranas. FCC RADIO TEST REPORT

Report No. : FR450111H

6GHz 802.11ax HE80 484 RU

iAften: 20 0B

Scale/Div 10 dB

R— P N

iCenter 5.985000000 GHz
Res BW 8 MHz

5 Marker Table

Mode  Tr: Function
B

1
1
T
T

kel

e Marker

Select Marker

g Type: Paswer (RS
) Marker 3

T’ Free Run

Marker Mode
Normal

Delia (&)

Fixed

Delta Marker
Span 0 Hz, (Reset Delta)

Sweep 5.00 ms (1001 pis)| {nfarker Table
o
of

Marker Settings

[Spectrum Analyzer 1
SA

| Swept
KEYSIGHT et R Ao 20 0B
RL [ n arr o

iConter 6.025000000 GHz
Res BW 8 MHz

Function

B e

Select Marker
Marker 3

Aug Typs: Pawer (RN
g Free Run

Nermal
Defta {8)

Fixed

Delta Marker
Span 0 Hz (

Reset Del:
Sweep 2.00 ms (1001 pts) [garcer Table
o
off
= = s
Diagram
All Markers Off

ouple Markers

ff

6GHz 802.11ax HE160 Full RU
o Marker

g Type. Pawer (RMS] | Select Marker
Run \ Marker 3

2.170 ms|

Scale/Div 10 dB Ref Level 118.99 dBpV 0.94dB

Marker Mode
Normal

Delia (&)

Fixed

(Conter 6.085000000 GHz
Res B 8 MHz

5 Marker Taie

Delta Marker
#ideo BW 8.0 MHz Span 0 He| ‘eset Deita)

on

of

Sweep 7.53 ms (1001 pts)|{Ntarker T
o

Mode Tr: Function  Function Width  Func Marker Sefting
B Diagram

1
1
7
1

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E3 of E3



	FR450111H_R05_Part15E_Zebra_KC50A15_Appendix B.pdf
	AC Mode 1-L
	AC Mode 1-N

	FR450111H_R05_Part15E_Zebra_KC50A15_Appendix D.pdf
	Note symbol
	Band 5 - 5925~6425MHz
	WIFI 802.11a (Band Edge @ 3m)





